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Conditions

This repod may be reproduced and distributed 1o your clients, provided that it is reproduced and
distibutéd in full.

Specimens will be disposed of four vweeks from the date of this report, unless othensise instructed.
Opinions. comments and interpretalions expressed in this repon are shown in italics,

Coples of INSPEC interpretations referenced in this repont are avallable upon request,

Tests marked B are nol included in cur ANAB Scope of Accreditation.

This report has been provided in accordance with our slandard Terms of Business, which can be
viewed at, and printed from:

) in ignal okl

If you have difficulty accessing the Terms of Business, you may contact us for a copy.
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Summary of assessmont *
Clause Requirement ey
3.1 Design requirements T
3.1.10 ' Static Feet Firs! - Lanyard parking altachment element Pass |
3.2 | Attachment Element Requirement
3.2.1 Dorsal Ltd
32134 Eynamic Feet First Pass
32132 | Dynamic Head First Pass
32132 Static Feet First Pass
32.13.4 Fall Amrest Indicator Pass
322 Stemal
32231 Dynamic Feet First
32232 | Static Feet First
32233 Fall Arrest Indicator o k
323 Fromal
32314 Dynamic Feet Firs!
32312 ' Static Feet Firs!
3.24 | Shouider
32411 | Stalic Feet First iy
325 Whaisl, Rear
32521 Siafic Fea1 First
3126 Hip Lid
3.26.1.1 Static Feet First Pass
327 Suspension Seat
32711 Siatic Fes First
3.3 | Compenent Requirements
3.3.1 Load beading strags Ltd
3.31.2 Sirap tansike fest Pass
3.3.1.5 | Strap tansile test (after abrasion conditioning) Pass
332 Thread and Stitching Ltd
333 Connecling Components
3.3.1.2 Strap tensile test (2o loops)
8.3.15 Strap tensile test (soft loops - after abrasion conditioning)
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Assessment
Clause Rogquirement (See Kay)
&1 Marking requirements
5.2 Instructions requirements
Koy

Shading shows the clauses requesied, Any olher clauses were nol requesied,

Pass | Requirement satisfied.

Lid Testing requested was insufficlent complelely to verty compliance with the clause,
Refer (o ihe "Result details™ section for mone infommation.

Fail Requirement nod satishied. Refer 1o the "Result details® section for more information.
MAS AssEsEmEnt ot Carmsd cut

MNAp Requirement not applicable.

MNT Requested bul not tested due o early termination folleeding Failure,

" Assessment relates only to those Specimens which werd tested and are the subject of this report.
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Submission dotails

. Praduct nl.lﬂl'llﬂ'r Dates recaivad INSPEC gm:lmm no,
Load bearing strap (yellow), 15 2F02201A to 2F02201.)

| par no. JEW-1E2Y ul inta 10

rp — — = 23 Jan 2018 & sl I

| Load bearing strap (black), 15m 2FOZ2024 to 2F02202) |
part ne, JEW-ZBLACK (Cul inbo 10 pleces) |
Full bedy harmess, madel JE 1420265 2 & Nov 2018 FF1EE01 to 2F 18524

Procedu
The: specimens. datailed within the submissions abowe were used for the lests covened by this repon.

Testing was parformed in accordance with AMS Z358.11-2014 unless otheredse specified below.
Reference shoukd be made to the standard when reading this report.

Linless slabed otherwise, specimens wers tested in the condiion as received by INSPEC.,
Testing was performed at INSPEC's laboralory in Kunshan, China,

The Cliant declaned the folkowing:

Bath types of webbang used 10 manufacture the full body hamess, model JE1440263 were the same as
those previously tested by INSPEC and reported in INSPEC Test Report 2,18.04.01

To avold duplicate lesting, the results were incorporated info this test report,



INSPEC Tes! Report No: 2.18.12.26 Page Gof 13
Bosult dotails
3 Requiremants
31 Design Requiremants
Specimen 2F 18801 was assessed,
311 The specimen permanently incorporated a dorsal attachment element. Pass
The ofher aiacihment slémants wand localad af e stermal and hig,
=1.2 The specimen did incorporale a load bearing sub-pehic strap. Fass
313 All shoulder straps on the specimen came together a1 the dorsal location and wang Pass
crossed by webbing.
A D-ring was attached 1o the darsal location,
Testing of the D-ring was nol requested. MAs
314 The specimen permanently incorporaled a back strap as a means of controlling Pass
ihe separation of the shoulder straps on the back of the full body harmess.
When the specimen was mounted on 10 the torso, the back sirap was located  Pass
between datum levels G and K.
315 The specimen was nol equipped with modular components o assemblies. NAp
3151  This clause was nol applicable, MAD
3152  The specimen was not equipped with an attlachment element extender, tharefone MNAp
ihis clause is nol applicable.
316 The specimen was nol inlegrated into a vest or garment. MAD
347 The specimen was equipped with two fall arest indicators. Pass
The fall arrest indicator deployed dunng dynamic testing defined in section 3.2, Pass
It was possible visually 1o inspect the fall arrester indicator. Pass
31.7.1  The specimen was not equipped with other fall arrest indicators. MAp
18 The specimen was nol equipped with connecting subsystem combinations, MAp
31.9 The specimen did include strap relainers (keepers) which serse 10 conbrol e Pass

loose ends of slraps.
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3.1.10 Static Feot First Test - Lanyard Parking Attachment Element
Spedimens 2F 15501 o 2F 13603 were assessed.
Each specimen was equipped with one laryard parking atlachment element, Pass
During the sialic feet-first lests, the lanyard parking attachmen! elemant
disengagement loads were:
Spaciman 2F18501 - 74.2 pounds
Specimen 2F18602 - 74,2 pounds
Specmen 2F18603 = 71.9 pounds
Thie above values were less than the maximum 120 pounds permitted. Pass
Specimen 2F18601 was assessed.
3111 It was not possitie o remove elements of the full body hamess thal support the Fass
shoulders. / upper torso from those Lhat suppon the legs 7 lower torsg,
2112 The dorsal attachment alement was located laterally within “zeda” inch of the Pass
viertical centrafing of the full body hamess,
3113 The specimen consist of a single point stemal attachment elemant NAp
2114 The specimen did include a sub-pelvic strap. MAp
3.2 Attachmant Elament Requirements
321 Dorsal
Spacimen 2F05301 was assasted.
The dorsal attachment element was located in the dorsal area showm in gure 4 of Pass
e Shandard,
3214 Uzer instructions were nol provided, =T
X21.2 Dwering the dynamic performance test, it was confirmed that ihe design of the full Pass

body hamess directed the load through the shoulder straps supporling the user
and around the thighs.
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3.21.3  Dorsal Attachment Element Requirements
3.21.3.1 Dynamic Foet First Tost
Specimen 2F 18504 o 2F 18506 was assessed.
Durning the dynamic feel first lesls, the test torso was nol released., Fass
The hamesses did support the test torso for a peried of five minutes post fall. Fass
Dining this pericd, the angles of the test torso to the vertical were 6, 6 and 7 Pass
degrees respectively. These values are less than the maximum 30 degrees
permmitled,
Two fall arrest indicators deployed visibly and permanently. Pass
Full badhy Bamess sinteh was 124, 11.9 and 12.2 inthes respactivihy,
Manulacturer's insiruction was nol provided,
Full body hamess steelch shall nol exedsd 18 inches, or thal which is stated in the Mg
manuiacieners instrections, whichewer s kEss, was nol assessed.
3.2.1.3.2 Dynamic Head First Test
Specmens 2F 18607 1o 2F18600 were assessed.
Duing he dynarmic head first tests, the test torso was nol released, Fass
The hamesses did support the test torso for a peried of five minules post fall, Fass
During this period, the angles of the test lorso 1o the vertical was 11, 13, 15 Pass
degrees respectively.  These values are less than the maximum 30 degrees
perritied.
T fall arrest indicators deploved visibly and permanenily, Fass
3.21.3.3 Static Feet First Test
Specimens 2F 18610 1o 2F 18612 were assessed,
During the static feel-firs! lests, the lest torso was nol released from the harmess, Fass
Duing the stabic feet first tests, all adjusters did not ship. Pass
There were no buckle and eyelel adjusters, MApD
All straps did not show signs of leaning. Fass
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3.2.1.34  Fall Arrast Indicator Toest

326
3264

32641

3.3

334

43411

a3n2

3313

3314

3315

3318

3.3.1.7

Specimens 2F 18613 to 2F 18615 wene assessed.

When tested using the dorsal altachment element, two fall arrest indiclors
degloyed visitly and permanently.

Hip

Hip Attachment Element Requiremants

Static Foot First Tast

Specamens 2F 18622 to 2F 18624 were assessed.
During the static feet firs] tesiz, the test lorso was not released from the hamess,
During the static feet first tests, all adjusters did not slip,
There were no buckle and eyelet adjusters.

All giraps did nol show signs of teaning.

Components Requirements

Load Bearing Straps

Specimen 2F 18601 was assessed,

The minimum width of the load bearng straps was 45 mm, This s more than the
minimum 41 mm spacified.

The straps 2F02DTA 1o 2F0220ME and ZF02202A4 to ZF0E202E withstood a
bemsike test of 5,000 pounds applied for 1 minule vwithow! breaking.

The maleral and characlenstics of load-bearing siraps were nol assessed,
Manufacturar to certify.

The ends of load bearing straps ware hot-cul and stitched 50 as to prevent fraying.
Following abrasion condiioning, the siraps 2FOZ201F to 2F02201J and 2F02202F
to 2F02202) withstood a tensile test of 3600 pounds applied for
1 minute without breaking.

Straps in conlact with metal conneclars al altachment elemenls wene profected
from wiar,

There were no buckle and evelel adjusters,

Page 3of 13

Pass

Pass

Pass

Pass

Pass

MNAs

Pass

Pass

Pass

MNAas
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332 Thread and Stitching
Specimen 2F 18501 was assessed.

3321 The matenal and characlenstics of thread used was nol assessed. Manulaciune o
to ceriify,

3322  Altypes of stilching were not assessed. Manufacturer to certify, MNAs

3323  Threads used for sewing the hamness were white colours. These contrasted with  Pass
the: yellow and biack colours of the load Bearing straps respectively.
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Clause Toest Uncartainty
311 Dorsal attachment See Note 1
312 Sub-pevic strap See Note 1

Shoulder siraps See Nole1 |
313 = e e -
314 | Waist belt of back strap — confrel of separation of shoulder siraps See Nole 1
315 Modular components or assemblies, as appropriate See Note 1
3151 Medular components, See report
3152 Attachment element extender | Length +0.04 inches
3186 IFﬂhudrhar:?fhtfgrmedhmam1 frt __Beeﬂntei
347 | Fall Asrest m‘i_tal_ur_ -y ’r E&Nﬂ_’t& 1 |
318 Hamess with allached connecting subsystem combinations Seereporl
319 Slrap retainers (keepers) See Mote1 |
31.10 Lanyard parking attachment element - Disengagement load +3.4%
3in Support - shouldersiupper lorso See Note 1
3.1.12 Location of single point allachment See MNole 1
3.1.13 Sternal attachment - bilateral elements See Note 1
3.1.14 | Sub-pelvic straps See Nole 1
321 | Dorsal atachmen! element See Note 1
3.21.31 Dynamic Feet First +3.4%
32132 Oorsal sliathPeabi IRg Dynamic Head First +3.4%
TR e p——. S L L e il
Slippage +1.3%
32134  Fall Amest Indicalor lest - dorsal atiachment See Note 1
322 Stemal attachment elerment See Note 1
32231 | Slemal attachment element Onymamic Feal First +3.4%
32232 Lo Veiratachment clement | Suengih ol il
' Slippage +1.3%
32233 Fall Aurest indicator test - sternal attachment See Note 1
323 Frontal altachmem element See Mole 1
3.2.3.1.1 Fronlal altachmem element Dynamic Feet First +3.4%
32312  Frontal atachment element ol oo ot
Slippage +1.3%
324 Shoulder attachment element SeeNote 1 |
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CTFE S O M | . L i
Slippage £1.3%
325 Waist, Rear attachmen! elemeant See Note 1
5 By | waist, Rear attachment stemanll s s sngth SoTeg
Slippage £1.3%
326 | Hip attachment elemant See Note 1
] ¥
32611 | Hip attachment element S AT S e ]
Slippage £1.3%
327 Suspension Seatl altachment element See Mote 1
42744 mﬁ;m Seal attachment Static strenglh See Note 1
Slippage £1.3%
3.3.1.1 Straps With 21.3%
(3312 Straps Static strenglh See Note 1
(3313 | Straps — material and charactenstics Not applicable |
3.3.14 Hraps - terminations See Note 1
3.3.1.5 | Straps (after abrasion) | Static strenglh See Note 1
3316  Straps- contact with metal conneclors See Note 1
3.3.1.7 ' Buckle & eyelel type adjusters | Spacing +0.02 inches
3321 'E'-I'rﬂda and al:l-l:hlng material A See Mobe 1
3322 Lmkﬂtlimhg Nol applicable
3323 Stitching = contrasting colour See Nobte 1
3331 Connecting compgonems (except soft 1oops) See report
3.3.3.2 Soft loop attachments See Note 1
s Soft loop Stalic strength See Nate 1
Soft loop (after abrasion) Stalic strength See Note 1
| 3334 Soft loop attachments — protection from wear See Note 1
5.1 | Marking requirements See Mote 1
5.2 | Instructions requirements See Note 1
Mate 1 The acceptance criterion for this test is a siraightforward “Pass/Fail’, rather than a
numercal value, Consegquenily. as there is no value to be reported, uncertainty has nod
been reported either,
Moter 2 The uncertainty value is based on a standard uncerainty multiplied by a coverage factor
K = 2, which provides for a confidence level of approvimalely 95%. Values expressed as
a percentage (%) ane relative.
Mote 3 It should be noted that the above values have not been Laken inlg account when making

agsessment lo the pasefiail cilena,
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ANNEX

This ANREX COMPRSES ONe S8Clion,

1. Photograph of the product lesbed,

EMD OF REPORT

{1 page)
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Jinhua Jech Tools Co., Lid -
Full body harness, model JE1440265

INSPEC Tesling Services’ specimen 2F18601 19 December 2018



